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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements and
the tests performed to the item under test on the date and under the conditions stated in the report and it is based

on the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General Conditions

1. The test results relate only to the samples tested.

2. The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.
This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co.,
Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
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Summary of Test Result

g‘; F;Z: Test Items P Az(aSS/llil,LlL) Remark
3 AC Power Line Conducted Emission PASS -
4 Emission Bandwidth PASS -
5 Maximum Conducted Output Power PASS -
6 Maximum Power Spectral Density PASS -
7 Transmitter Radiated Spurious Emission PASS -

Comments and Explanations

The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer who will take all responsibilities for the accuracy.
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1. General Information

11. EUT Description

Frequency Range

5150 ~ 5250 MHz
5250 ~ 5350 MHz
5470 ~ 5850 MHz

Operating Frequency /
Channel Number

IEEE 802.11a
IEEE 802.11n/ac/ax (20 MHz)

5180 ~ 5240 MHz / 4 Channels
5260 ~ 5320 MHz / 4 Channels
5500 ~ 5720 MHz / 12 Channels
5745 ~ 5825 MHz / 5 Channels

IEEE 802.11n/ac/ax (40 MHz)

5190 ~ 5230 MHz / 2 Channels
5270 ~ 5310 MHz / 2 Channels
5510 ~ 5710 MHz / 6 Channels
5755 ~ 5795 MHz / 2 Channels

IEEE 802.11ac/ax (80 MHz)

5210 MHz / 1 Channel
5290 MHz / 1 Channel
5530 ~ 5690 MHz / 3 Channels
5775 MHz / 1 Channel

IEEE 802.11ac/ax (160 MHz)

5250 MHz / 1 Channel
5570 MHz / 1 Channel

Type of Modulation

IEEE 802.11a/n

OFDM-BPSK, QPSK, 16QAM, 64QAM

IEEE 802.11ac

OFDM-BPSK, QPSK, 16QAM, 64QAM, 256QAM,
1024QAM

IEEE 802.11ax

OFDMA-BPSK, QPSK, 16QAM, 64QAM, 256QAM,
1024QAM

Accessories Information

No. Equipment Name Description
1 Wall mount (Metal) -
The EUT has two sources for marketing.
Source Location: U12 Location: R135
Main source PHY IC Brand: ECONET P/N: EN8801SN N/A
Second source  |PHY IC Brand: AIROHA P/N: AN8801SBN Resistor

Main source was selected as representative model for the test and its data was recorded in this report.

TEL : +886-3-582-8001
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Antenna Information
Gain Directional Gain
Ant. Manufacturer Model No. Type
(dBi) (dBi)
ACCTON Technology
1 KG568-T4-175B17U7S Dipole 5.53
Corporation
ACCTON Technology
2 KG568-T4-105W17U7S Dipole 5.53 10.4
Corporation
ACCTON Technology
3 KG568-T4-175G17U7S Dipole 5.82
Corporation

Note: Directional Gain = 10log [(10%120 + 106220 + ___ + 10GN/20)2 / Nant]

<WiFi 5GHz Function>
For IEEE 802.11a/n/ac/ax Mode: (3TX, 3RX)
Both Ant. 1~Ant. 3 can be used as transmitting/receiving antennas, and they can transmit/receive signal

simultaneously.

1.2. EUT Information

EUT Power Type From Adapter / PoE Injector

EUT Function X | Point-to-multipoint [ | Point-to-point
TPC Function X | With TPC Function [] | Without TPC Function
Weather Band X | With 5600 ~ 5650 MHz [1 | Without 5600 ~ 5650 MHz
(5600 ~ 5650 MHz)
Beamforming Function X | With beamforming [ | Without beamforming
Resource Unit of 802.11ax | [X] | Full RU [ | Partial RU
Product Type [ 1 | Outdoor AP X | Indoor AP

[] | Fixed P2P AP ]| Client

1.3. Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

¢ 47 CFRFCC Part 15

+  ANSI C63.10-2013

+  KDB 789033 D02 v02r01

The following reference test guidance is not within the scope of accreditation of TAF.

+  KDB 662911 D01 v02r01

. KDB 412172 D01 v01r01

. KDB 414788 D01 v01r01
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1.4. Testing Location Information

Testing Location Information
Test Laboratory : DEKRA Testing and Certification Co., Ltd.

1 ADD: No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

2 ADD: No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan,
R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.

Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

Test site number for address 1 includes HC-SR02 and HC-CB10. Test site number for address 2 includes
HC-CB02, HC-CB03, HC-CB04, HC-SR10 and HC-SR12.

Test Condition Test Site No. Test Engineer Test (Eorév;r;n)ment Test Date

0

AC Conduction Emission HC-SR02 Igor Tseng 22~25/48~49 2025/05/07~2025/05/12
25~25.2

RF Conducted Emission HC-SR12 Kevin Teng 485 5519 é 2025/05/07~2025/05/12

Y
Radiated Emission HC-CBO4 JasonYang |,y o3/63-63 | 2025/05/02~2025/05/14
Cyril Chen

1.5. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be

included in the report. The measurement uncertainties given below are based on a 95% confidence level (based
on a coverage factor (k=2).

Test Item Uncertainty
AC Power Line Conducted Emission +2.34 dB
Emission Bandwidth + 636.54 Hz
Maximum Conducted Output Power +1.16 dB
Maximum Power Spectral Density + 247 dB
Transmitter Radiated Spurious Emission iggé :: :g(l)c:/v\e/ 1 g:i
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1.6. List of Test Equipment

HC-SR02

Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Artificial Mains R&S ENV4200 g4sa11/010 | D<HZ30MHz, 2024/12/02 2025/12/01
Network 4line/100A

EMI Test Receiver | R&S ESR3 102608 OKkHz-36GHz | 2024/09/11 2025/09/10
Two-Line R&S ENV216 100096 9kHz-30MHz 2024/06/03 2025/06/02
V-Network

Coaxial Cable(@ m) | Harbour RG-400 HC-SR02 9KkHz-2500 MHz | 2024/08/15 | 2025/08/14

3 210616 dek

EMI Testing System | Audix \e/ . ®® 1 He-sro2 N/A N/A N/A
HC-SR12

Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
High Speed Peak

Power Meter Dual | Anritsu ML2496A 1602004 0.3-40 GHz 2024/10/29 2025/10/28
Input

z:::orower Anritsu MA2411B 1531043 0.3-40 GHz 2024/10/29 2025/10/28
Signal & Spectrum | oo s FSV40 101869 10Hz-40GHz 2024/06/20 2025/06/19
Analyzer

HC-CBO4

Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal and R&S FSVA40 101435 10 Hz-40 GHz 2024/05/17 2025/05/16
Spectrum Analyzer

Trilog Broadband | o\ orzbeck VULB 9168 1209 30 MHz-2 GHz 2024/06/11 2025/06/10
Antenna

Double Ridged RF SPIN DRH18-E 211212A18EN | 1G-18GHz 2024/11/26 2025/11/25
Horn Antenna

Coaxial Cable Huber+Suhner | SF104 HC-CB04 ‘:’?n':AHZ‘m GHz | 024108107 2025/08/06
Pre-Amplifier EMCI EMC01820 980364 30M-8 GHz20 dB | 2024/06/04 | 2025/06/03
Pre-Amplifier EMEC EMO1G18GA 060835 1-18 GHz,50 dB | 2024/07/16 | 2025/07/15
Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2. Test Configuration of EUT
21. Test Condition

EUT Operational Condition

Testing Voltage

AC 120V/60Hz

2.2, Test Frequency Mode

Test Software Version

QATool v0.0.2.78

Modulation Fr?&tl.l_'ezr;cy Power Setting

5180 16.0

5220 16.0

5240 16.0

5260 9.5

5300 10.0

5320 10.0

802.11a 5500 10.0
5580 10.0

5700 11.0

5720 10.5

5745 19.5

5785 17.5

5825 18.0

5180 16.0

5220 18.0

5240 18.0

5260 11.5

5300 12.0

5320 12.0

802.11ax (20 MHz) 5500 12.0
5580 12.0

5700 12.5

5720 12.5

5745 19.5

5785 19.0

5825 19.5
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F
Modulation r?&t;ezr;cy Power Setting
5190 14.5
5230 16.5
5270 14.0
5310 14.0
5510 14.0
802.11ax (40 MHz)
5550 13.5
5670 15.5
5710 15.0
5755 22.0
5795 22.5
5210 10.5
5290 10.0
5530 14.5
802.11ax (80 MHz)
5610 17.0
5690 18.5
5775 18.5
5250 14.5
802.11ax (160 MHz)
5570 16.0
TEL : +886-3-582-8001 Page Number 12 of 28
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2.3. Duty Cycle

Modulation Orzr:';r;we On+((?nffs')l'|me Dut)(/%C)ycIe Duty Factor (dB) 1\//-;{\//:; TLT_;;“
802.11a 1.385 1.455 95.19% 0.214 0.722
802.11ax (20 MHz) 1.020 1.085 94.01% 0.268 0.980
802.11ax (40 MHz) 0.540 0.605 89.26% 0.494 1.852
802.11ax (80 MHz) 0.294 0.354 83.05% 0.807 3.401
802.11ax (160 MHz) 0.179 0.237 75.53% 1.22 5.587

Note: The duty factor will compensate for the total power and power spectral density.
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802.11a

802.11ax (20 MHz)

Spectrum u%: Spectrum u%:
Ref Level 30.00 dBm Offset 4.50 dB @ RBW 10 MHz Ref Level 30.00 dBm Offset 4.50 dB @ RBW 10 MHz
o Att 40 dB @ SWT 5ms @ VBW 10 MHz o Att 40 dB @ SWT 5ms @ VBW 10 MHz
SGL Count 1/1 SGL Count 1/1
@ 1Pk Clrw @ 1Pk Clrw
Mi[1] 19.12 dBm)| Mi[1] 13.91 dBm)|
A bimsson ottt T o Vb ooty T - . N a oy 5 SLUDW
o] 2.87 dB| 7 Y v v ﬂ FRT
» .38500 ms| » 1.02d0o ms
10
ly 0 di
1P df -10d
2 di -20 di
-30 di -30 di
-40 d -40 d
-50 df -50 df
-60 di -60 di
CF 5.18 GHz 1001 pts 500.0 ps/ CF 5.18 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 1.57 ms 19.12 dBém M1 1 1.51 ms 13.91 dém
D1 M1 1 1.385 ms 2.87 dB D1 M1 1 1.02 ms 5.88 dB
D2 M1 1 1.455 ms -0.01 dB D2 M1 1 1.085 ms 3.72 dB
JU J JU J
Date: 6.MAY.2025 17:15:49 Date: 6.MAY.2025 18:17:28

802.11ax (40 MHz)

802.11ax (80 MHz)

Spectrum u%: Spectrum u%:
Ref Level 30.00 dBm  Offset 4.50 dB @ RBW 10 MHz Ref Level 20.00 dBm  Offset 4.50 dB @ RBW 10 MHz
o Att 40dB @ SWT 5ms @ VBW 10 MHz o Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 SGL Count 1/1
[@ 1Pk Cirw [@ 1Pk Cirw
M1[1] 2.01 dBm)| M1[1] ~10.77 dBm)|
s0d 700.00 ps 104 220.00 ps
D1[1] 3.20 dB| D1[1] 5.22 dB|
540.00 ps - 294.00 ps
B D1 T vt by RN T | %
il |1 oz A Ll Ywvplagy oty ittt
0 di 20d
0 d -30d
-30d -40d
-40d s0d
s0d 60 d
60 d 70d
CF 5.19 GHz 1001 pts 500.0 ps/ CF 5.21 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 700.0 ps 4.01 dBm M1 1 250.0 ps -10.77 dBm
D1 M1 1 540.0 ps 3.29 dB D1 M1 1 294.0 ps 5.22 dB
D2 M1 1 605.0 ps 0.09 de D2 M1 1 354.0 ps 0.32 dB
JU J JU J
Date: 7.MAY.2025 11:24:14 Date: 7.MAY.2025 12:23:30

802.11ax (160 MHz)

Spectrum

(=]

Ref Level 20.00 dBm  Offset 4.50 dB @ RBW 10 MHz
lo Att 30 dB @ SWT 1ms @ VBW 10 MHz
SGL Count 1/1

@ 1Pk Clrw

M1[1]

1od D1[1]

od

-10.86 dBm)|
153.000 ps|

5.76 dB|
179.000 ps

0ttty ool st bl

|
-20 di

I L G ENATITEAIT

|

40 d '

sod

60 d

70d

CF 5.25 GHz 1001 pts

100.0 ps/

Marker

X-value | Y-value |__Function |

Function Result

Type | Ref | Trc |
M1 1 -10.86 dBm
5.76 dB
0.24 dB

153.0 ps
179.0 ps
237.0 ps

D1 M1 1
p2] M1 1

7.MAY.

Date:
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24,

The Worst Case Measurement Configuration

Tests Item AC Power Line Conducted Emission
Test Condition AC power line conducted measurement for line and neutral
Operating Mode Transmit
1 EUT + Adapter
2 EUT + PoE
Tests Iltem Emission Bandwidth
Maximum Conducted Output Power
Maximum Power Spectral Density
Test Condition Conducted measurement at transmit chains
Tests Iltem Transmitter Radiated Spurious Emission
Test Condition Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz | Transmit
1 EUT + Adapter
2 EUT + PoE
Operating Mode > 1GHz | Transmit
1 EUT + Adapter
Tests Item Simultaneous Transmission Analysis - Radiated Emission Co-location
Test Condition Radiated measurement

Operating Mode

Transmit

1

Bluetooth LE + WiFi 2.4 GHz + WiFi 5 GHz

Refer to Appendix F for Radiated Emission Co-location.

TEL : +886-3-582-8001
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Tests Item Simultaneous Transmission Analysis - Co-location RF Exposure Evaluation
Operating Mode Transmit
1 Bluetooth LE + WiFi 2.4 GHz + WiFi 5 GHz

Refer to DEKRA Test Report No.: 2550034R-RFUSV17S-A for Co-location RF Exposure Evaluation.

Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. For radiated emission below 1 GHz and AC power line conducted emission have performed all modes of
operation were investigated and the worst-case emissions are reported.

3. The modulation and bandwidth are similar for 802.11n mode for HT20/HT40, 802.11ac mode for
VHT20/VHT40/VHT80/VHT160 and 802.11ax mode for HEW20/HEW40/HEW80/HEW160, therefore
investigated worst case to representative mode in test report.
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2.5.

Tested System Details

Test Mode: Mode1

No. Equipment Brand Name Model No. Serial No.
1 Adapter PHIHONG WB-24J12R N/A
2 Notebook Lenovo Lenovo Ideapad 320 PFOSXXY1
Test Mode: Mode2
No. Equipment Brand Name Model No. Serial No.
1 PoE Injector PHIHONG POE29U-1AT(PL) N/A
2 Notebook Lenovo Lenovo Ideapad 320 PFOSXXY1
2.6. Configuration of tested System
Test Mode: Mode1
Connection Diagram
GND AC Main
(1)
(B)
(A)
EUT
(2)

Signal Cable Type

Signal cable Description

Ethernet Cable

Non-Shielded, 10m

GND Cable

Non-Shielded, 2.5m
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Test Mode: Mode2

Connection Diagram

GND

AC Main

(C)

(A)

EUT

Turn Table

(1)

(B)

)

Signal Cable Type

Signal cable Description

A Ethernet Cable

Non-Shielded, 2.5m

vs)

Ethernet Cable

Non-Shielded, 10m

C GND Cable

Non-Shielded, 2.5m
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3. AC Power Line Conducted Emission

3.1. Test Setup

Shielding Room
= \/ertical Reference Ground Plane Tesl Raceiver
40 cm—H ol
EUT AE £ 11 Ogt
] [ 1

- wo0g —

J

b Horizontal Ground Reference Plang =

3.2. Test Limit

Frequency (MHz) QP (dBuV) AV (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Remark: In the above table, the tighter limit applies at the band edges.

3.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013. The EUT was placed on a platform of nominal size, 1 m by
1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting plane was located 40 cm to the
rear of the EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting surface. The
EUT and simulators are connected to the main power through a line impedance stabilization network (LISN). The
LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The peripheral devices are
also connected to the main power through a LISN. (Please refer to the block diagram of the test setup and
photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was individually
connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded back and forth at the
center of the lead to form a bundle not exceeding 40 cm in length.

Conducted emissions were investigated over the frequency range from 0.15 MHz to 30 MHz using a receiver

bandwidth of 9 kHz.
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3.4. Test Result of AC Power Line Conducted Emission

Refer as Appendix A
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4, Emission Bandwidth

4.1. Test Setup

Spectrum Analyzer

L [
“H oo EUT

Non-Conducted
Tahle

w~p Ground Reference Plang ==

4.2, Test Limit

99% & 26dB Bandwidth : No Required
6dB Bandwidth = 500kHz

4.3. Test Procedure

99% & 26dB Bandwidth :

The EUT was tested according to U-NII test procedure of KDB 789033.
Set RBW 1% of the emission bandwidth, VBW equal to 3 times the RBW.
DTS Bandwidth :

Set RBW = 100kHz, VBW = 3xRBW, Sweep time=Auto, Set Peak detector.

4.4, Test Result of Emission Bandwidth

Refer as Appendix B
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5. Maximum Conducted Output Power

5.1. Test Setup

For straddle channels:

Spectrum Analyzer

el
[ oo

EUT

Non-Conducted
Table

b Ground Reference Plane e

For othes channels:

Power Meter oo or Sensor

Ee

EUT

Non-Conducted
Table

= Ground ReferencePlang =

5.2. Test Limit

1. For an outdoor access point and an indoor access point operating in the band 5.15-5.25 GHz, the maximum

conducted output power over the frequency band of operation shall not exceed 1 W provided the maximum

antenna gain does not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used,

both the maximum conducted output power and the maximum power spectral density shall be reduced by

the amount in dB that the directional gain of the antenna exceeds 6 dBi. For client devices in the 5.15-5.25

GHz band, the maximum conducted output power over the frequency band of operation shall not exceed 250

mW provided the maximum antenna gain does not exceed 6 dBi. If transmitting antennas of directional gain

greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral

density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
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2. Forthe 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the

frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26
dB emission bandwidth in megahertz. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3. Forthe band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the amount
in dB that the directional gain of the antenna exceeds 6 dBi.

4. Forthe band 5.850-5.895 GHz:

For an indoor access point, the maximum e.i.r.p. over the frequency band of operation must not exceed 36
dBm. Indoor access points operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz
bands must not exceed an e.i.r.p. of 36 dBm.

For client devices, the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm.
Client devices operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must
not exceed an e.i.r.p. of 30 dBm.

For a subordinate device, the maximum e.i.r.p. over the frequency band of operation must not exceed 36
dBm.

5.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested according to U-NII test procedure of KDB 789033.

5.4. Test Result of Maximum Conducted Output Power

Refer as Appendix C
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6.

6.1.

Maximum Power Spectral Density

Test Setup

Spectrum Analyzer

it oo EUT

Non-Conducted
Table

wp  Ground ReferencePlang -t

6.2.

Test Limit

For the band 5.15 ~ 5.25 GHz, the peak power spectral density shall not exceed 17 dBm in any 1 MHz band.
If transmitting antenna of directional gain greater than 6 dBi are used, the peak power spectral density shall
be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

For client devices in the 5.15 ~ 5.25 GHz band, the maximum power spectral density shall not exceed 11
dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi

For the 5.25 ~ 5.35 GHz ,5470 ~ 5725 MHz, the peak power spectral density shall not exceed 11 dBm in
any 1-MHz band. If transmitting antenna of directional gain greater than 6 dBi are used, the peak power
spectral density shall be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.
For the band 5.725 ~ 5.850 GHz, the peak power spectral density shall not exceed 30 dBm in any 500 kHz
band. If transmitting antenna of directional gain greater than 6 dBi are used, the peak power spectral
density shall be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

The frequency band 5.850 ~ 5.895 GHz:

For an indoor access point operating in the 5.850-5.895 GHz band, the maximum power spectral density
must not exceed 20 dBm e.i.r.p. in any 1-megahertz band.

For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,

the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band.

For a subordinate device operating under the control of an indoor access point in the 5.850-5.895 GHz

band, the maximum power spectral density must not exceed 20 dBm e.i.r.p in any 1-megahertz band.
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6.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of KDB 789033.

6.4. Test Result of Maximum Power Spectral Density

Refer as Appendix D
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7. Transmitter Radiated Spurious Emission
71. Test Setup

9 kHz ~ 30 MHz

3m

3
h 4

Antenna

80 cm 100 cm

Turntable

Se==p- Ground Plane EEDD Receiver
--

30 MHz ~ 1 GHz

x
w
3

X

Antenna
AE || EUT H v .
I
A Antenna Tower
80cm
| Turntable [ &
Spectrum
Semp Ground Plane = Amplifier  Controller
JJ 000 1
A0 OO I | | [
r |
Above 1 GHz
I« 3m M
lto4m
EUT
AE Antenna
L5hem Antenna Tower
Turntable

Spectrum

“smp Ground Plane

T 00O Amplifier  Controller

oy L 3

L 1|
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7.2. Test Limit

Frequency Field strength Field strength Measurement distance
(MHz) (uV/m) (dBuV/m) (m)
0.009 - 0.490 2400/F(kHz) 20 log (2400/F (kHz)) 300
0.490 - 1.705 24000/F (kHz) 20 log (24000/F (kHz)) 30
1.705 - 30 30 29.5 30
30-88 100 40 3
88 -216 150 435 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uV/m)
2. In the Above Table, the tighter limit applies at the band edges.

2. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system

Unwanted Emission out of the restricted bands Test Limit

Frequency EIRP Limit Equivalent Field Strength
(MHz) (dBm/MHz) (dBuV/m@3m)
5150 — 5250 -27 68.2
5250 — 5350 -27 68.2
5470 — 5725 -27 68.2
271 68.2 "1
10 2 105.2 2
5725 — 5850
15.6 3 110.8 "3
27 12224
(i) For an indoor access point or subordinate device, all emissions at or above
5.895 GHz shall not exceed an e.i.r.p. of 15 dBm/MHz and shall decrease
linearly to an e.i.r.p. of =7 dBm/MHz at or above 5.925 GHz.
(ii) For a client device, all emissions at or above 5.895 GHz shall not exceed
an e.i.r.p. of =5 dBm/MHz and shall decrease linearly to an e.i.r.p. of -27
5850 — 5895 dBm/MHz at or above 5.925 GHz.
(iii) For a client device or indoor access point or subordinate device, all
emissions below 5.725 GHz shall not exceed an e.i.r.p. of =27 dBm/MHz
at 5.65 GHz increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7
GHz increasing linearly to a level of 15.6 dBm/MHz at 5.72 GHz, and from
5.72 GHz increasing linearly to a level of 27 dBm/MHz at 5.725 GHz.
" beyond 75 MHz or more above of the band edge.
"2 pbelow the band edge increasing linearly to 10 dBm/MHz at 25 MHz above.
"3 below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above.
" from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Remark:
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The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

E= oot i) uV/m, where P is the eirp (Watts).
3

7.3. Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table
can rotate 360 degrees to determine the position of the maximum emission level. The EUT was positioned
such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on
radiated measurement.

The additional latch filter below 1 GHz was used to measure the level of harmonics radiated emission during
field dtrength of harmonics measurement.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz, above 1 GHz are 1 MHz.

The frequency range from 9 kHz to 10th harmonics and included The frequency range from the lowest

oscillator frequency generated within the device up to the 10th harmonic was checked is checked.

7.4. Test Result of Transmitter Radiated Spurious Emission (Below 30 MHz)

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has

no need to be reported.

7.5. Test Result of Transmitter Radiated Spurious Emission

Refer as Appendix E
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Appendix A. Test Result of AC Power Line Conducted Emission

Test Mode Mode 1 Phase Line

Test Condition WIFI 56G_TX

Lewel (dBuw)

7O.0

G0 i CLASS B QP

SO0 » I CLASS B AN

a0.0 3

30.0 a 1

20.0 oA A Ll 1=

10.0 T +

00.15 0.5 1 2 L 10 20 3Upeak
Freguency (MHz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.192 42.98 63.96 -20.98 33.36 9.62 QP
2 0.192 28.15 53.96 -25.82 18.52 9.62 AV
3 0.325 38.07 59.59 -21.52 28.43 9.63 QP
*4 0.325 30.36 49.59 -19.23 20.72 9.63 AV
5 0.889 16.29 56.00 -39.71 6.60 9.69 QP
6 0.889 11.81 46.00 -34.19 212 9.69 AV
7 2.902 16.94 56.00 -39.06 7.14 9.80 QP
8 2.902 7.79 46.00 -38.21 -2.01 9.80 AV
9 6.398 26.26 60.00 -33.74 16.32 9.95 QP
10 6.398 17.51 50.00 -32.49 7.56 9.95 AV
11 20.759 27.10 60.00 -32.90 16.82 10.28 QP
12 20.759 20.04 50.00 -29.96 9.76 10.28 AV
Remark:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Mode 1 Phase Neutral

Test Condition WIFI 56G_TX

Lewel (dBu™w)

80

7O.0

La R i CLASS B _ QP

S0 ] - I CLASS B AW

ao.0

30.0 a 1

20.0 = 7 Hlo

10.0 + .f

00.15 0.5 > 10 20 3cpeak
Freguency (MH=)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.193 42.33 63.92 -21.59 32.71 9.62 QP
2 0.193 29.51 53.92 -24.41 19.89 9.62 AV
3 0.318 42.99 59.75 -16.77 33.35 9.63 QP
*4 0.318 38.72 49.75 -11.03 29.08 9.63 AV
5 0.741 17.21 56.00 -38.79 7.52 9.68 QP
6 0.741 6.27 46.00 -39.73 -3.41 9.68 AV
7 2.900 16.71 56.00 -39.29 6.90 9.81 QP
8 2.900 7.69 46.00 -38.31 -2.12 9.81 AV
9 6.407 25.03 60.00 -34.97 15.06 9.97 QP
10 6.407 16.37 50.00 -33.63 6.40 9.97 AV
11 20.677 26.61 60.00 -33.39 16.13 10.48 QP
12 20.677 20.06 50.00 -29.94 9.58 10.48 AV
Remark:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Mode 2 Phase Line

Test Condition WIFI 56G_TX

Lewel (dBu™w)

80

7O.0

L= | CLASS B _ QP

soof | H—_ | cLass ©_av

ao.0 = =

30.0 = 1o

2900 11

40D =

00.15 0.5 Frequeﬁcﬁr:MHz} 10 240 30peak
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.205 47.65 63.40 -15.74 38.03 9.62 QP
2 0.205 28.80 53.40 -24.60 19.18 9.62 AV
3 0.385 46.04 58.17 -12.13 36.40 9.64 QP
*4 0.385 44.21 48.17 -3.96 34.57 9.64 AV
5 1.270 26.09 56.00 -29.91 16.37 9.72 QP
6 1.270 19.90 46.00 -26.10 10.19 9.72 AV
7 2.377 34.50 56.00 -21.50 24.72 9.78 QP
8 2.377 27.53 46.00 -18.47 17.75 9.78 AV
9 7.090 35.08 60.00 -24.92 2511 9.97 QP
10 7.090 28.85 50.00 -21.15 18.88 9.97 AV
11 17.649 20.39 60.00 -39.61 10.16 10.23 QP
12 17.649 10.26 50.00 -39.74 0.03 10.23 AV
Remark:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Mode 2 Phase Neutral

Test Condition WIFI 56G_TX

Lewel (dBu™w)

80

7O.0

La R i CLASS B _ QP

so.of | Tt a | ciass & av

ao.0 = -

30.0 = {a

10.0 1=

00.15 0.5 1 Frequeﬁcy:MHz} = 10 20 3cpeak
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.216 44 97 62.97 -18.00 35.35 9.63 QP
2 0.216 26.95 52.97 -26.02 17.33 9.63 AV
3 0.389 46.48 58.09 -11.61 36.84 9.64 QP
*4 0.389 43.23 48.09 -4.86 33.58 9.64 AV
5 0.957 25.61 56.00 -30.39 15.91 9.71 QP
6 0.957 19.43 46.00 -26.57 9.72 9.71 AV
7 2.643 34.66 56.00 -21.34 24.86 9.80 QP
8 2.643 28.08 46.00 -17.92 18.28 9.80 AV
9 6.605 35.33 60.00 -24.67 25.35 9.98 QP
10 6.605 28.48 50.00 -21.52 18.50 9.98 AV
11 17.920 20.21 60.00 -39.79 9.82 10.39 QP
12 17.920 7.26 50.00 -42.74 -3.13 10.39 AV
Remark:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.

TEL : +886-3-582-8001 Page Number : 4 of 108
FAX : +886-3-582-8958



Report No.: 2550034R

> DEKRA

Appendix B. Test Result of Emission Bandwidth

Frequency

99% Bandwidth

26dB Bandwidth

Modulation (MH2) (MHz) (MHz)
Ant. 1 Ant. 2 Ant. 3 Limit Ant. 1 Ant. 2 Ant. 3 Limit
5180 16.78 16.74 16.86 - 24.80 2412 24.84 -
5220 16.66 16.54 16.54 - 20.88 20.92 21.04 -
5240 16.58 16.62 16.62 - 21.20 20.08 20.08 -
5260 16.46 16.50 16.50 - 20.04 20.04 20.08 -
5300 16.78 16.82 16.82 - 24.24 27.84 25.32 -
802.11a 5320 16.70 16.70 16.78 - 24.92 26.08 25.44 -
5500 17.06 16.78 16.82 - 24 .56 25.20 24 .84 -
5580 16.50 16.46 16.50 - 20.64 19.96 19.84 -
5700 16.74 16.62 16.66 - 23.60 23.92 23.04 -
5720
(U-NII-20) 13.19 13.19 13.19 - 15.20 15.16 14.92 -
99% Bandwidth DTS Bandwidth
Modulation Freslli'ency (MHz) (MHz)
(MHz) Ant. 1 Ant. 2 Ant. 3 Limit Ant. 1 Ant. 2 Ant. 3 Limit
5720
(U-NII-3) 3.31 3.35 3.35 - 3.20 3.24 3.24 0.50
802.11a 5745 18.06 17.22 18.06 - 16.28 16.32 16.36 0.50
5785 16.70 16.66 16.58 - 16.32 16.36 16.32 0.50
5825 16.86 16.74 16.82 - 16.28 16.32 16.32 0.50
99% Bandwidth 26dB Bandwidth
Modulation Fre&l:_'ency (MHz) (MHz)
(MHz) Ant. 1 Ant. 2 Ant. 3 Limit Ant. 1 Ant. 2 Ant. 3 Limit
5180 19.10 19.14 19.06 - 26.04 29.08 26.56 -
5220 19.06 18.98 19.02 - 21.88 21.84 21.56 -
5240 18.94 18.90 18.90 - 19.92 20.24 21.08 -
5260 19.02 18.94 18.94 - 21.60 21.68 21.24 -
802.11ax 5300 19.14 19.10 19.06 - 28.56 26.56 28.24 -
(20 MHz) 5320 19.10 19.02 19.22 - 27.32 25.72 29.36 -
5500 19.10 19.02 19.06 - 28.00 23.92 26.60 -
5580 19.10 19.02 19.02 - 21.92 21.56 21.36 -
5700 19.06 19.10 19.02 - 23.96 22.48 21.92 -
5720
(U-NII-2C) 14.39 14.43 14.43 - 15.92 15.68 15.48 -
99% Bandwidth DTS Bandwidth
Modulation Freslli'ency (MHz) (MHz)
(MHz) Ant. 1 Ant. 2 Ant. 3 Limit Ant. 1 Ant. 2 Ant. 3 Limit
(U5-L2II(-)3) 4.55 4.59 4.63 - 4.48 4.52 4.52 0.50
?2002&:_'32); 5745 19.18 19.06 19.10 - 18.68 18.80 18.32 0.50
5785 19.10 19.06 19.06 - 18.60 18.80 18.84 0.50
5825 19.10 19.22 19.06 - 18.68 18.64 18.64 0.50
TEL : +886-3-582-8001 Page Number 5 of 108
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Report No.: 2550034R

D DEKRA

Frequency

99% Bandwidth

26dB Bandwidth

Modulation (MH2) (MHz) (MHz)
Ant. 1 Ant. 2 Ant. 3 Limit Ant. 1 Ant. 2 Ant. 3 Limit
5190 37.72 37.80 37.80 - 50.56 50.08 51.76 -
5230 37.64 37.56 37.56 - 39.68 39.68 39.60 -
5270 37.56 37.56 37.48 - 39.60 39.60 39.76 -
802.11ax 5310 37.72 37.80 37.72 - 45.36 49.68 49.04 -
(40 MHz) 5510 37.72 37.80 37.80 - 43.68 42.08 49.12 -
5550 37.56 37.56 37.72 - 39.60 39.60 39.52 -
5670 37.80 37.88 37.88 - 51.44 53.68 54.64 -
5710
(U-NII-20) 33.78 33.70 33.78 - 34.76 34.76 34.76 -
99% Bandwidth DTS Bandwidth
Modulation | ""oeNeY (MHz) (MHz)
(MHz) Ant. 1 Ant. 2 Ant. 3 Limit Ant. 1 Ant. 2 Ant. 3 Limit
5710
802.11ax | (U-NII-3) 3.94 3.94 3.86 - 2.60 3.56 2.60 0.50
(40 MHz) 5755 40.28 38.60 41.56 - 37.76 35.04 35.60 0.50
5795 42.92 38.68 47.55 - 35.12 35.28 36.32 0.50
99% Bandwidth 26dB Bandwidth
Modulation | ©o4eneY (MHz) (MHz)
(MHz) Ant. 1 Ant. 2 Ant. 3 Limit Ant. 1 Ant. 2 Ant. 3 Limit
5210 77.20 76.88 77.20 - 80.32 79.84 89.60 -
5290 77.20 77.20 77.04 - 93.28 80.16 80.00 -
802.11ax 5530 77.04 77.36 77.04 - 99.36 90.88 79.84 -
(80 MHz) 5610 77.04 77.20 77.20 - 79.84 80.00 80.00 -
5690
(U-NII-2C) 73.36 73.52 73.52 - 75.00 75.00 87.64 -
99% Bandwidth DTS Bandwidth
Modulation Freslli'ency (MHz) (MHz)
(MHz) Ant. 1 Ant. 2 Ant. 3 Limit Ant. 1 Ant. 2 Ant. 3 Limit
802.11ax 5690 3.68 3.52 3.52 - 3.56 2.60 2.60 0.50
(80 MHz) (U-NII-3)
5755 76.72 77.04 77.20 - 75.04 75.04 75.04 0.50
99% Bandwidth 26dB Bandwidth
Modulation | "N (MHz) (MHz)
(MHz) Ant. 1 Ant. 2 Ant. 3 Limit Ant. 1 Ant. 2 Ant. 3 Limit
5250 78.00 77.36 77.36 - 82.56 80.96 80.96 -
(U-NI1I1-2C)
802.11ax 5250
(160 MHz) (U-NII-3) 77.68 78.00 78.00 - 81.28 81.28 81.28 -
5570 154.41 155.36 | 154.09 - 162.56 | 161.92 162.24 -
TEL : +886-3-582-8001 Page Number 6 of 108
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Report No.: 2550034R

D DEKRA

For 99% Bandwidth:

802.11a/20MHz/6M/5180MHZz/Ch36

802.11a/20MHz/6M/5220MHz/Ch44

Ref Lavel 30.00 a3m Offsat 4.50 43 RBW 200 kiz
an 048 SWT 28.4us VBW 1MHz
Detector; Positive Peak, Trace: WAX HOLD

Maods Aute FFT

Date: 06.May.2025 17:47:00

Ref Level 30.00 43m Offsat 4.50 48 RBW 200 kiz
an s048 SWT 284U VBW 1Nz
Detestor; Positive Peak, Trace; MAX HOLD

Date: 06.May. 2025 17:20:38

Mods auto FFT

5308431 GHz .

Port2 5301318 GHz 2.12 d8m :
530851 GHz

Port3 5301310 GHz 2.22 dBm

52016008 GHz 8,45 dBm
5201088 GHz 7,76 dBm

99, OBW: 15823176823 MHz
00% OBW: 15823176823 MHz

5.31186 CHz |-T.67 dBm
5311886 GHz | 7,65 dBm

Port2 5.318801GHz 2.79 dSm
Portd 5,321310 GHz 2.02 dBm

30d8m 30 dam
Port1 — Po1 —
Port2 — Port2 —
20 dBm Port3 20 dBm Port ot Fon3
ro ort 3
Pertd2 Port 14 Port 2.1 Portd-2 Port 11 Part 2.1
10 dBm ort 1- o33 10 dam Port22 v v
POREL o o i, P fsR33 OIS P,
TR VY S RS A T i
Por {4 M N ] o /
0dem v Qdem
10 aBm 7 A% 10 dBm
s
20 dBm Ty 20 dBm
A,
ot
20 aEm o aEm
40 gEm -0 g8m
0 aEm o gEm
40 dEm 40 dem
70 dEm - dem
CF 518 GHz 001 prs Span #0.00 MHZ CF322GHz 1001 pis Span 40.00 MHz
Pot MaxFreq  MaxValie Letfroq  LefValue RightFrag  RightValue  Measurament Pot MaxFreq  MaxVale Leifroq  LeiVolue  RightFreq  RightValus
Pori1 5A7EE01GHz A89UBM (5171643 CHZ 16AGBM 8188431 Ghz 98% OBW: 16.763216753 MHz Port1 |5218801GHz 9.000Bm  [5.211686 GHz[0.04 B |5.228351 GHZ 0.20 aBm
Por2 5181310GHz 9.01dBm  |5,171085CHz 048 cBm 5188431 GHz oY, OBW; 16,743256743 Mz Port2 5221310GHz 0.08Bm (5211806 Gz |0.49 dBm 5228351 CHz 0.11 dBm
Portd 548130 GHz 8.14dBm  |5.171648 GHz 229 dBm 5188511 GHz 0%, OBW; 16.863130863 MHz Portl 5221310GHz 8.01dBm  |5211768 GH2 040 dBm 5225311 GHz 0.850Bm  99% OBWY: 10.543450544 HHz
Rof Laval 30,00 6Bm  Offsat 4.5 d& RBW 200 kKz Rof Loval 3000 6B Offsat 450 dB REW 200 kKz
Ant 4008 SWT 284us VAW IMHz  Mods Auio FFT A 4048 SWT 284us VBW 1MHz  Mode Auto FFT
20 dgm Detector: Positive Peak, Troce: MAX HOLD 0 g etEetor: Pasitive Peak, Troce: MAX HOLD
ol — Ponl —
Pon2 Ponz
20d8m Port3 20 dam Port3
Fort 3.4
Port3-2 Port 11 Port 2-1 Port3a Port 3.1
10 dsm Ponz2 b b4 Port 2.4 10 dam Po32 Port 14 Port 2-1
Port w5 e 1.3 Port22 Y. . X
0¢m e odem
10 dgm LN 10 aem
20dEm Q;W AN <20 dBm
""W‘”WWM}M -
30 aem [ i, <0asm
#
oy esrty
40 aEm a0 dm e St
50 dEm o d&m
40 dEm & dEm
0 dem 70 dem
CF 5.24 GHz 1001 pis Span 40,00 MHz CF3.26GHz 1001 pis Span 40.00 MHz
Port Maxfroq  MaxValio LoRFroq  LoMValue  RightFrag  Rignt¥aluo  Measuroment Port Maxfroq  MaxValo LoRFroq  LefVale RightFrag  Rightvalue  Maasurement
Port1 |5238601GHz a50dBm  [5.231763Ghz 0.ADdBm 5248351 GHz D33dBm 0% OBW: 16563416563 MHz Port1 5258801 GHz 397 dBm  [5.251843 Gz -3.61dBm 5260311 GHz|462dBm 0% OBW: 16463535453 MHz
Port2 5241318GHz 4A0dBm 5231763 GHz 0.30dBm 5248391 GHz 20 dBm  0D% OBW: 15 623376623 MHz Port2 5261318GHz A15dBm  |5.251803 GHz 456 dBm 5208311 GHz AZ0dBm  0D% OBW: 16.503485504 MHz
Portd 5236801GHz 8.32dBm  |5.291763GHz 0.02clBm 5248391 GHz .53dBm  0DY OBW: 15623376623 MHz Portl 5258801GHz A77dBm  |5.251848 GHz -2.25dBm 5268351 GHz 307 dBm 0% OBW: 16.503498504 MHz
Ref Leval 30.00 d8m Offsst 4.50 45 RBW 200 kiz Date: 06 May.2025 17:33:06 Ref Leval 3000 d8m Offsat 450 B RBW 200 kiz Date: 06.May 2025 17:36:04
At a0 SWT 284us VAW 1MHz  Moda Autc FFT 4 SWT 284us VBW 1MHz  Moda Auto FFT
40 dom DtEIOT: Pusitive Peak, Trace: MAX HOLD oy DEtEEtON: Positive Prak, Trace: MAX HOLD
Port1 — Port1 —
Pori2 Poiz
20 dem Port3 20d8m Port3
Port 2-1
10 d8m 1 10 d8m B 2 o3
Port3-2 . porta Y Est3d
dem Bort g, e bt Rort2:3 Qdem o Pt 0 B, e i it o T
10 dBm :” 10 dBm
20 dBm ,,/ 20 aBm
i o ol "
a0 dBm o el nam | ol Pediaf,
o, . W
Wiige
40 aEm a0 asm
40 dEm & dEm
40 dEm 60 dem
70 dem o dem
CFs3GHE 001 prs Span 80.00 MHz CF537GHz 001 pts Span 80.00 MHz
Pot Maxfreq  MaxVale LstFreq  LofValue RightFreg.  Right¥alue  Mleasursment Port Waxfreq,  MaxValue LefiFraq.  LeRVolus  RightFreg. RightValue  Measursment
POM1 5301319GHz 234 0B  [5.291688 GHz 747 GBm 5308471 GHz| 9.5508m 9% OBW: 16.763216753 MHz Port1 |5.318801GHz 320 0Bm  [5.3116B8 GHz | -7.46 0BM  |5.328391 GHZ -6.61 Bm 9

5328301 GHz -6.41 dBm
5.328471 GHz -8.25 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2550034R

D DEKRA

802.11a/20MHz/6M/5500MHz/Ch100

802.11a/20MHz/6M/5580MHz/Ch116

Ref Lavel 30.00 a3m Offsat 4.50 43 RBW 200 kiz
an 048 SWT 28.4us VBW 1MHz
Detector; Positive Peak, Trace: WAX HOLD

Maods Aute FFT

Date: 06.May.2025 17:39:20

Ref Level 30.00 43m Offsat 4.50 48 RBW 200 kiz
an s048 SWT 284U VBW 1Nz
Detestor; Positive Peak, Trace; MAX HOLD

Date: 06.May. 2025 17:42:37
Mods auto FFT

30d8m 30 dam
Port1 — Po1 —
Port2 — Port2 —
20 dEm Port3 20d8m Port2
10 dBm Port 3.1 10 dam .
Part 52 Fort 24 por 1.1 romi2
Por2 FER R / g BB Boriza e
0 dBm or 2.8 T ™ s St e 0 dBm Par i, (s Ao,
10 aBm / -0 dBm
20 dBm 3 20 dBm
ey
a0em A e snaem :
- st
40 gEm a0 g PR
0 aEm o gEm
40 dEm 40 dem
70 dEm - dem
CFasGHz 001 prs Span #0.00 MHZ CF5.58GHz 1001 pis Span 40.00 MHz
Pot MaxFreq  MaxValie Letfroq  LefValue RightFraq  RightValue  Measurament Pot MaxFreq  MaxVale Letfroq  LefiValue RightFrag  RightValus  Measurement
POl 5501399GHz 179 0Bm (5491608 GHZ 38408m  £.508671 9% OBW: 17.062987083 Mz Port1 SB1319GHz 3230Bm  [S.371768GHZ 538 S S.508271GHz | A16GBM 9% OBW: 16.50349550 MKz
Pori2 540EE01GHz 1.00dBm (5491045 CHz $05cBm  £.508131 GHz oY, OBW; 16,783216783 Mz Port2 5481310GHz 180Bm  |S.571808 CHz 650 GBm  B.588271CHz ATTdBm  00% OBW: 10.463636483 Mz
Porid 5408801 GHz 240Bm  |5.491688 GHz 720 dBm 5508511 GHz 0%, OBW; 16.82176623 MHz Portl 5581310GHz 207dBm  |5.571848 GHz -1.57 0B 5568351 CHz 561 dBm  00% OBW: 10,503400504 MHz
Rof Laval 30,00 6Bm  Offsat 4.5 d& RBW 200 kKz Rof Loval 3000 6B Offsat 450 dB REW 200 kKz
Ant 4008 SWT 284us VAW IMHz  Mods Auio FFT A 4048 SWT 284us VBW 1MHz  Mode Auto FFT
20 dgm Detector: Positive Peak, Troce: MAX HOLD 0 g etEetor: Pasitive Peak, Troce: MAX HOLD
ol — Ponl —
Pon2 Ponz
20d8m Port3 20 dam Port3
Port 3.1
10 dem 10 dem
Port 3-2 Por 4 Forta3 Port3:2
3 vy T -3 Port22
0cBm :“;;Mumwwl«m\;—d\”ﬁwmmm _;/%*‘ 5 Qdem pav,.gwmwm
or &
10 aBm : 10 dEm
20 dBm \\ 20 dem
<0aEm |, Ere
i 7
sl
40 aEm tn g [V
50 dEm o d&m
40 dEm & dEm
0 dem 70 dem
CF 3.7 GH 1001 pis Span 40,00 MHz CFa.2GHz 1001 pis Span 40.00 MHz
Port Maxfroq  MaxValio LoRFroq  LoMValue  RightFrag  Rignt¥aluo  Measuroment Port Maxfroq  MaxValo LefFroq.  LoRValuo  RigntFrog.  RightValuo  Moasurement
Port1 5701315GHz 266dBm  [5.631683 GHz -770cm 5700431 GHz | SBGABm  OBY OBW: 16743256743 MHz Port1 5721318GHz 200dBm  [S711B05 GHz |-573 dBm 5728311 GHz -582dBm  UNILZC OBW: 13121803150 MHz. UNIL3 OBW: 3 311588310 Mz
Port2 5608B1GHz 234dBm  |5.631723GHz 890cBm 5706351 CHz 522dBm  0DY OBW: 15 623376623 Mz Port2 5717062GHz 1.78dBm  [S.711B05 GHz | .595 dBm (5728351 GHz 486 dBm  UNILZC OBW: 13121508150 MHz. UNIL3 OBI: 3.351643350 MHz
Portd 5698801GHz 160dBm  |5.691728 GHz 6.56Bm 5708391 GHz 551 dBm  0DY OBW: 15.663336663 Mz Portl |5718801GHz .03 dBm  |S.711B08 GHz | 452 dBm 5728351 GHr 448 dBm  UNIL2C OBW: 13121808190 MHz, UNIL3 OBW 3.351643350 MHz
Ref Leval 30.00 d8m Offsst 4.50 45 RBW 200 kiz Date: 06 May.2025 17:54:11 Ref Leval 3000 d8m Offsat 450 B RBW 200 kiz Date: 06.May.2025 17:56:17
At a0 SWT 284us VAW 1MHz  Moda Autc FFT 4 SWT 284us VBW 1MHz  Moda Auto FFT
40 dom DtEIOT: Pusitive Peak, Trace: MAX HOLD oy DEtEEtON: Positive Prak, Trace: MAX HOLD
Port1 — Port1 —
Pori2 Poiz
20dem Fort 3.1 Fort3 20 dam I Fon3
Port 2.1 Port 1-1 Port 33
10 d8m 10 d8m neTe Tl Port2:3
o g e | N
dem Qdem
i,
10 dBm ol ‘ “10 dBm A
Nt ke
Pt s by,
20 dBm & ~20 4Bm el R s
e el
)
20 aEm a1 dBm
40 aEm a0 asm
40 dEm & dEm
40 dEm 60 dem
70 dem o dem
CF 5.745 GHe 1001 pts Span 80.00 MHz OF 5.785 GHr 001 pts Span 80.00 MHz
Port Maxfreq  MoxValis LekFreq.  LefValue Rightfrea.  RightValue Measurement Port Maxfreq  Maxvalus LekFreq.  LeMValue Rghifreq.  Rightvalue Measurement
POM1 5746313 GHz 114Bd8M (5730648 GHz 0.640BM 5750710 GHz| 8B40Bm 9% OBW: 1501938062 MKz Port1 |0.786318GHz 10.17 dBm (5770688 GHz 0.920Bm 5793391 GHz 108 GBm 99 OBW: 16703286703 Mz

801 CHz 11,26 dBm

Ponz 5, 5736728 GHz 2.08 dBm
Port3 5,743801 GHz 11,80 dBm

5730088 GHz 1.38 dBm

o9, OBW: 17222717223 MiHz

5754750 GHz 828 dBm DY OBW; 18.061008062 MHz

Port2 5753801 GHz .48 dSm
Portd |5.786310 GHz 10.05 dBm

5776728 GHz 0.40 uBm
5776768 GHz 0.80 dBm

5703391 GHz 0,47 dBm
5703351 GHz 101 dBm

994, OBW: 1,663331
00% OBW: 16,563416583 MHz

TEL
FAX

: +886-3-582-8001

: +886-3-582-8958
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Report No.: 2550034R

D DEKRA

802.11a/20MHz/6M/5825MHz/Ch165

802.11ax/20MHz/MCS0/5180MHz/Ch36

Ref Lavel 30.00 a3m Offsat 4.50 43 RBW 200 kiz
an 048 SWT 28.4us VBW 1MHz
Detector; Positive Peak, Trace: WAX HOLD

Maods Aute FFT

Date: 06.May.2025 17:58:51

Ref Level 30.00 43m Offsat 4.50 48 RBW 200 kiz
an s048 SWT 284U VBW 1Nz
Detestor; Positive Peak, Trace; MAX HOLD

Date: 06.May. 2025 18:18:16

Mods auto FFT

Pont2 422 d8m 047 d8m .
Portd 5250401 GHz 5.18dBm  |5.250000 CHz 0.58 dBm 5200550 GHz 024 dBm  D0Y QBW; 18,041038041 MHz

Portd 5301230 GHz 3.42 dBm  |5.200520 GHz -3.36 dBm

30d8m 30 dam
Port1 — Po1 —
Port2 — Port2 —
20d8m — Port3 20 dBm Pon3
1|Port Port3:2
Pt Port 33
10 d8m ponda L X X 10 d8m Port22 bt Port2.3
PO Jobe, . w30 2 e e Il e R Porggtd o, g AT A ten gy o Bt 13
Porti2 ' o g r R
0cBm o 0dBm Y
f \
] 1
10 aBm -0 dBm A
e / \
o, S N N,
e ¥ Ty
20 dBm 1 -0 dem “JJ\!TP‘ Ve AN AL BL D,
AP oo
Pt s
20 aEm o amm 7
40 gEm -0 g8m
0 aEm o gEm
40 dEm 40 dem
70 dEm - dem
CF 5.075 GHz 001 prs Span #0.00 MHZ CF5.18.GHz 1001 pis Span 40.00 MHz
Pot MaxFreq  MaxValie Leftfroq  LeMValue RightFraq  RightValus  Measurament Pot MaxFreq  MaxValie Letfroq  LefiValue RightFrag  RightValus  Measurement
POl 5825310GHz 10.09 0Bm  [S316528GHZ 3.190Bm 8533391 GHz|133GBM 9% OBW: 15.865136853 MKz Port1 |5178961GHz 8.2208m  [5.170489 GHZ 020 aBm 90 OBW: 10,100608107 MKz
Pori2 5823801GHz 10.08 dBm  |5.410045 CHz 1628 5533391 CHz 100dBm 00% OBW: 16743206743 Mz Port2 5170241GHz 7.61Bm  |5.170450 CHz 0.06 d&m o0, OBW: 10,1408507141 Mz
Portd 5626310 GHz 10.27 dBm |5.910565 GHz 208 dBm 5633301 GHz 086 dBm 0% OBW, 16.823170623 MHz Portl 5170520 GHz TATdBm  |5.170520 GHz 170dBm 5150500 GHz .04 dBm  00% OBW: 10.060030081 MHz
Rof Laval 30,00 6Bm  Offsat 4.5 d& RBW 200 kKz Rof Loval 3000 6B Offsat 450 dB REW 200 kKz
Ant 4008 SWT 284us VAW IMHz  Mods Auio FFT A 4048 SWT 284us VBW IMHz  Mode Aut FFT
20 dgm Detector: Positive Peak, Troce: MAX HOLD 0 g etEetor: Pasitive Peak, Troce: MAX HOLD
ol — Ponl —
= =
20d8m ort 20 dam o
Fon 32 Porta-2 Port 33
Fomaz PortPatzi | Partad ot 33 Port2.2 Port 1.4 Porifft 34 Port 23
10 de b, Yl s 10 dei o 1.
m POy, panivs Ty e, Tl 0 sog 3 " P g s a, ~hastmtes, o Bl
0dem / I 1 Qdem 4
| { '
10dEm o dem ! |
| !
I L‘n
<20 dBm Dbl = <20 dBm 2 L ffJ‘:‘ AR e o
o Y e e ek AR d S
WW‘W% R RN Pl e R
<0 aEm Ere
40 aEm -4 dBm
50 dEm o d&m
40 dEm & dEm
0 dem 70 dem
CF 5.22 GHz 1001 pis Span 40,00 MHz CF3.24GHz 1001 pis Span 40.00 MHz
Port Maxfroq  MaxValio LoRFroq  LoMValuo  RightFrag  Rignt¥aluo  Maasuroment Port Maxfroq  MaxValio LeRFroq  LefValue RightFrag  Rigntvalue  Maasurement
Port1 5216803 GHz 9.69dBm (5210520 Ghz 3.42dBm 5220500 GHz 286dBm 9% OBW: 1B.060S38061 MHz Port1 |5238061GHz 8.95dBm (5230609 GHz A53dBm 5209550 GHz 416 dBm 0% OBW: 10.541056541 MHz
Fortz 10.13 dBm 247 dBm A37dBm  9B% OBW: 1BSBIDTEGET MHz Port2 5241908 GHz 10.42dBm (5230600 GHz ABEdGm 5240510 GHz 608 dBm  0D% OBW: 18.001085801 MHz
Porta 933 dBm 397 dBm 258dBm  OU% OBW: 19020070021 MHz Portl 5247277 GHz 10.07 dBm  |5.290608 GHz A73dBm 5240510 GHz 472dBm  OUY OBW: 18.001098901 MHz
Ref Leval 30.00 d8m Offsst 4.50 45 RBW 200 kiz Date: 06 May.2025 1B:28:11 Ref Leval 3000 d8m Offsat 450 B RBW 200 kiz Date: 06.May 2025 18:31:57
At a0 SWT 284us VAW 1MHz  Moda Autc FFT 4 SWT 284us VBW 1MHz  Moda Auto FFT
40 dom DtEIOT: Pusitive Peak, Trace: MAX HOLD oy DEtEEtON: Positive Prak, Trace: MAX HOLD
Port1 — Pot1 —
Pori2 Poiz
20 dem Port3 20d8m Port3
Port 3.2 Port 3.3 Port 3.1
10 d8m R Fort 1-1Por Ibort Port2-3 10 d8m Fort32 Pt ForceT Pon33
X eoen . N Portz.2 v Port2:3
.. POIZ_ Bt R emern g N odem Port 20 PO At 13
\ y 1
f I
10 dem { ! -t dem i N
20 dBm -20 aBm l.j 0. N
syl Vel
[T il V\AH‘AL%‘—"‘/:"&’(;\.
20 aEm a0 agm (HE Y el
s
40aEm Tty <0 aem
40 dEm & dEm
40 dEm 60 dem
70 dem o dem
GF 5.26 GHz 001 prs Span 80.00 MHz CFs3GHr 001 pts Span 80.00 MHz
Port  MaxFreq  MaxValue F LoftValue RightFreq.  RightYalue Msasursment Port Waxfreq, MaxValue LefiFreq  LefiValus RigniFreq.  RightValue  Mlsasurement
POM1 5257123GHz 440 UBM (5230569 GHZ 163 GBM 5269590 GHz | -1B2GBMm 9% OBW! 19.020973021 MHZ Port1 |0287922GHz 3510Bm  [5.290528 GHZ 363 0BM 5309670 GHz| 3.400BM 9% OBW: 10.140859141 MKz
3 O06GBM  09% OBW: 16941038841 MHz Port2 5301318GHz 322d8m  |5.280520 GHz 4.320Bm  5.300630 GHz 4300Bm  99% OBW: 10,100889101 Mz

5300500 GHz 320 dBm 00 QBW: 10,060030061 MHz

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2550034R

D DEKRA

802.11ax/20MHz/MCS0/5320MHz/Ch64

802.11ax/20MHz/MCS0/5500MHz/Ch100

Ref Lavel 30.00 a3m Offsat 4.50 43 RBW 200 kiz
an 048 SWT 28.4us VBW 1MHz
Detector; Positive Peak, Trace: WAX HOLD

Maods Aute FFT

Date: 06.May.2025 18:32:44

Ref Level 30.00 43m Offsat 4.50 48 RBW 200 kiz
an s048 SWT 284U VBW 1Nz
Detestor; Positive Peak, Trace; MAX HOLD

Mods auto FFT

Date: 06.May 2025 18:35:31

30dm 30d8m
Port1 — o1 —
Port2 — Ponz —
20 dEm Port3 20d8m Port2
10 d8m Lt 3 10 d8m 2
pas e
Py Y et LR -3 oy ey M
0cBm Port i e it tes Vet DS, o G adem S e i \,.“,X, s lesdy, e B
y
10 a8 0dem f \
20 dBm U‘M <20 dBm kY
FresaAl s 0
P
-20 aBm 30 sBm R
<0aem 40 azm
s0dem 0 daem
-s0dem 60 dem
<70 dEm 70 dem
Grsazon: 1001 pes ‘Span 40,00 MHz Cres o 1001 pts Span 40.00 MHz
Pot Maxfroq  MaxVale Lefifre  LefiVaue Rightfreq  RightValus Messurement Pot Waxfreq  MaxVale LeRfreq  LefiValus Rightfraq  RightVals Wessurement
Por1 5.318501 Gz 150 GBm  |5.910639 GHZ 423 dam 997 OBW: 19.100809101 Wiz Port1 549B001GHz 2200BM (9490430 GHZ 494 0BM  5.009390 GHZ <17 dBM 9% OBW: 19100605107 MHZ
Portz 5.3iTrz2 Gz 468dBm  5.410520 GHz 368 dam 99+ OB 19020070021 Mz Portz 580203 Ghz 210dBm (9490960 GHz .69 B  6.500500 GHz L4 dBm 0% OBW: 10.020076021 hikz
Port} 58021 GHz 957dBm  |5.410440 GHz 401 dam 00 OBW: 19220770221 Mhz Port] 5495364 Gz 268dBm  |5.490520 GHz .47 dBm  5.500500 GHz 22 cBm 0% OBW: 10.060030081 Mikz
Rof Laval 30,00 d5m Offsat 4.50 d2 REW 200 kiz Rof Leval 3000 d5m  Offsat 4.50 42 REW 200 kiz
An 40cE  SWT 284us VAW MMz Mods Aua FFT an 40dE  SWT 284us VBW 1Mz  Mode Ao FFT
s sm DeTECtors Pasitive Peak, Troce: MAX HOLD g Dtector: Positive Peak, Trace: MAX HOLD
Porti — o1 —
portz — Ponz —
20 dam Part 3 20d8m Port3
Por 33 Fon3z .
10 d8m Fort3-2 PortBart 34 10 d&m A lport 11
Pori 2:2 Port 2.0 Fori 2 R
ocm PO g el A A PR i i 1 odm Fon iz aoobanebis oy pron
10 dem 10 dem
20 dBm / 20 dem
<0aem 7 0 asm Vbt
A EO
9 =l
10 dm [ 0 dBm
-60dem 50 dsm
60.dBm <0 dEm
10 dem 10 dem
CF 5,30 GHz 1001 s Span 40.00 MHz CFa. G 1001 pis Span 40.00 MHz
Pot Maxfroq  MaxVale LehFron  LofValue Rightfraq  Rigntvaius Messurement Pot  Waxfreq  MaxVale LehFron  LofiValue Rightfraq  Rightvals  Wessurement
Port1 5382757 GH: 100dBm  [5.70563GhHz 000dBm 5509670 GHz -S5BdBm 9% OBW: 1910060810 Mz Port1 5701319GH: I52dBm  [5890573 Gz 296 dBm 5709500 Gtz -3.03.dBm 99 OBW: 19.060838061 Mz
Portz 5577123GH: JA2Bm 5310603tz 05dBm 5569030 Gitz 385dBm  09% OBW: 10020075021 Mz Port? 598001GH: J21dBm  [S090480Gtz 416 dBm 5709500 Gitz 254 dBm 0% OBW: 19.10060510% Mz
Port 5578442 GHz Y50cBm  |5.570529 Gtz 060 dBm  5.569550 Gz 201 dBm 0% OBW: 10.020075021 Mz Portd 5.698041GH: 513dBm  |5.090520 Ghiz .98 dBm 5709550 Gitz 0.58.dBm 0% OBW: 19.020876021 Mz
Ref Laval 30.00 dBm Offsat 4.50 d2 REW 200 kiz Date: 06.May 2025 18:48:42 Ref Loval 3000 d3m  Offsat 4.50 42 REW 200 kiz Date: 06.May 2025 18:55:45
At 0 SWT 284us VEW 1Mz Mods Auto FFT 4 SWT 254us VEW 1tz Mod AuoFFT
40domD01ELON Pasitive Peak, Trace: WAX HOLO 40 da D01ECIOT: Positive Prak, Trace: WAX HOLD
Port1 — Port1 —
B = =
ot ont
2 dom 20d8m e,
Port 1-PBARLA1
Pont 32 ¥’ b 4
e T vy e RRTSRSTSIL .
Pori 12 Po 1.3 !
0cem i Db A SN hch i i g 0dem
10 dem -t dem
R 0
R pn
<20 dBm -0 dem P
P
30aEm 50 azm [
b i g
<0aem <0 asm
50.dBm <0 dem
60 dem 0 dem
-0 dem 0 dem
CFsTzOR 001 pts Span 40.00 Mz CF 5743 ohe 001 pts Span 40.00 WAz
Pol MarFreq  Maxvahe Lefifreq.  LefiVaue FRighiFrea  RigntVaue Mlsasurement Pol Waxfreq,  Maxvalue Lefifreq.  LefiVaue RigniFrea  RgniVale isasurement
Por1 517263 GHz 3620Bm  |5.710609 GHz .64 dam UNI-2G OBI: 14.590609390 MHZ UNII-3 OBW: 4550449550 Nz Port1 5746319 GHz 10.34 0Bm (5735563 GHZ 6.26.0Bm  5.754750 GHz .98 dBm OBW: 19180813161 Mz

Port2 5721838 GHz 3.00 d8m
Port3 5718481 GHz 422 dBm

5710869 GHz -2.70 dBm
5710568 GHz -1.41 dBm

UNII2C OBW:
UNIL2C OBW:

430560430 MHZ, UNII-3 OBW: 4.500400500 Mz

14430569430 MHz, UNII-3 OBW: 4.630359630 MHz

Port2 5748836 GHz 10.57 dam
Portd 5748307 GHz 0.07 dBm

6.738520 GHz 2.64 uBm
5715520 GHz 4.09 dBm

5754300 GHz 3.26 dBm
5754030 GHz 2,46 dBm

994, OBW: 10,060938061 MHz
00% OBW: 10100808101 MKz

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2550034R

D DEKRA

802.11ax/20MHz/MCS0/5785MHz/Ch157

802.11ax/20MHz/MCS0/5825MHz/Ch165

Ref Lavel 30.00 a3m Offsat 4.50 43 RBW 200 kiz
an 048 SWT 28.4us VBW 1MHz
Detector; Positive Peak, Trace: WAX HOLD

Maods Aute FFT

Date: 06.May.2025 18:57:05

Ref Level 30.00 43m Offsat 4.50 48 RBW 200 kiz
an s048 SWT 284U VBW 1Nz
Detestor; Positive Peak, Trace; MAX HOLD

Date: 06.May. 2025 18:58:40
Mods auto FFT

30d8m 30 dam
Port1 — Po1 —
R Pon2 —
ont o
20d8m [ - - 20 dem i ) s
ForEBit 3.1 Fariad Port3z  ponz4Partid o3 roras
10 dem Portz2 X v 10 dem I SN A o
P, s -wv‘mu q:,wmw}&.g@%--a o O "’!\M\n‘f‘»&w-ﬁmw,gnt 3
QcBm f \ 0dBm
! \
10 aBm \ -0 dBm
LA yyf, el P
20 dBm paliel™ R A e 20 dBm
e M e
20 aEm o aEm
40 gEm -0 g8m
0 aEm o gEm
40 dEm 40 dem
70 dem - dem
CF 5.765 GHE 001 pis Span #0.00 MHZ CF 5875 GHr 1007 pis Span 40.00 MHz
Pot MaxFreq  MaxValie Letfroq  LefValue RightFrag  RightValus  Measurament Pot MaxFreq  Maxvale Letfroq  LefiValue RightFraq  RightValus  Measurement
POl 57E2842GHz 1148 dEM (5773520 GHZ 2750Bm 4700630 Gz 3320Bm 9% OBW: 19.100689101 MKz POrt1 5822043 GHz 10.06 0Bm  [5.813439 GHZ 2000BM  S534890 GHZ 407 GBM 90 OBW: 10.100698107 MKz
Pori2 5786008 GHz 10.03d8m |5775680 CHz 248 uBm 5704600 Gz 468 Bm  00% OBW; 10.060030061 Mz Port2 5819928 GHz 10.18 dBm  |5.813400 CHz 276 0Bm  B630630 CHz 261dBm  00% OBW: 10.220770221 Mz
Porid 5789107 GHz 10.05 dBm  |5.77550 GHz 4.28dBm 5704030 GHz 3.11dBm 0% OBW; 19060030081 Mz Portl 5625750 GHz 10.01dBm |5.813480 GHz 200 0Bm 5614550 CHz 578 dBm  00% OBW: 10.060030081 MHz
Rof Laval 30,00 dBm  Offsat 4.50 d& RBW 500 kHz Rof Leval 3000 dBm  Offsat 4.50 B REW 500 kHz
Ant 4008 SWT 188us VAW 2MHz  Mods Auio FFT A 4048 SWT 180us VBW 2MHz  Mode Auto FFT
20 dgm Detector: Positive Peak, Troce: MAX HOLD 0 g etEetor: Pasitive Peak, Troce: MAX HOLD
ol — Ponl —
Pon2 Ponz
20d8m Port3 20 dam Port3
. Port 3-2 Fonz4 | p . Pori 33
m v ¥y ort 24 m Part12 Aitat e o Port 13
Port 1.2 AP | PSP " o A o, mfan
ot At 1 Py " I iy
0dem v adem {
10 aBm f 1 10 dEm \
P 1
. s i
20 dBm o v ALy 20 dBim P t A
b L WAL A G ; 5 ,,-x,w\f SR 0 VA
AT gl N o N odl YN el i
<0 aEm Ere v
e
40 aEm -4 dBm
50 dEm o d&m
40 dEm & dEm
0 dem 70 dem
CF3.18 GHz 1001 pis Span 00.00 MHz CF3.23GHz 1001 pis Span 00.00 MHz
Port Masfroq  MaxValio LoRFroq  LoMValue  RightFrag  Rignt¥aluo  Maasuroment Port Maxfroq  MaxValio LefFroq.  LohValuo  RigntFrog.  RightVaiuo  Moasuroment
Port1 |51N0558GHz 824dBm  [5A71213GhHz 226dBm 5200841 GHz 01 dBm  OBY OBW: 37722217722 MHz Port1 5235674 GHz 9.95dBm (5211266 GHz 420 dBm  |5243941 GHz 385 dBm
Port2 5180301GHz 451dBm  |5171213GHz 1.62dBm 5200020 GHz 11dBm  0DY OBW: 37 802187602 MHz Port2 5226063 GHz 1147 dBm (5211208 GHz | 390 dBm 5243361 GHz 450 dBm
Portd 5185285GHz 7.58Bm  |S.171138GHz 1.77dBm  5.208041GHz 177dBm  0DY OBW: 37.802107602 MHz Portl 5233836 GHz 10.08 dBm  |5.211208 GHz | 335 dBm |5.248861GHz .07 dBm  99% OBW: 17.562437562 WHz
Ref Leval 30.00 d8m Offsst 4.50 45 RBW 50 kz Date: 07 May.2025 14:4D:07 Ref Leval 3000 68m Offsat 450 B RBW 500 kiz Date: 07.May 2025 12:41:53
At a0 SWT 189us VAW 20z  Moda Autc FFT 4 SWT 189us VBW Mz  Moda Auto FFT
40 dom DtEIOT: Pusitive Peak, Trace: MAX HOLD oy DEtEEtON: Positive Prak, Trace: MAX HOLD
Port1 — Pot1 —
Pori2 Poiz
20 dem Port3 20d8m Port3
Port32 ot BaRart1-1 Por 3 Port32 Port 341 Port3-2
10d2m Fort22 Por iy - Port 2.3 10d8m Pondd v *)‘7&2“ Pori23
e A U RPN 5o S Pogd-2 e 43
PG i R g e B
ocem ) =y oo o e Bl
.- \ f \
0 dBm i t =10 dBm f
‘ ‘ ] |
| iR
20 aBm wdem | PRI W,
47
20 aEm A a1 dBm
s oglydal o
40 aEm a0 asm
40 dEm & dEm
40 dEm 60 dem
70 dem o dem
CF 5.27 Ghz 1001 prs Span 60.00 MHz CF531GHz 001 pts Span 60.00 MHz
Pot MaxFreq  MaxVale LstFreq  LofiValue RightFreg.  Right¥alue Mleasursment Port Waxfreq,  MaxValue LefiFreq  LefiValus RigniFreq.  RightValue  Mlsasurement
PO 5270793GHz 9200Bm (5291298 GHZ 1.100BM 5258861 GHz|200GBm 9% OBW: T.562437562 MHZ POrt1 311788GHz 7.1508m (5291135 GH2 0.1 0BM 328861 Gz 0.20 dBm OBW: 31722217722 Mz

Port2 5208201 GHz 8.61 d8m
Port3 5206324 GHz 7.50 dBm

5241378 GHz 1.01d
5251374 GHz 1.25 dBm

5288801 GHz 2,22 dBm

99%, OBW: 37,662437502 MKz
00%, OBW: 37482517483 MHz

Port2 5312318 GHz 7.24 d8m
Portd 5,303287 GHz .02 dBm

5291136 CHz 1.230Bm 5328041 GHz 189 dBm
5201218 GHz 0.1 dBm 5328041 GHz 153 dBm

994, OBW: 7,802107802 MHz
00%, OBW: 37,722217722 MKz

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2550034R

D DEKRA

802.11ax/40MHz/MCS0/5510MHz/Ch102

802.11ax/40MHz/MCS0/5550MHz/Ch110

Ref Lavel 30.00 43m Offsst 4.50 42 RBW 50

0Kz

Date: 07.May.2025 14:42:31

Ref Level 30.00 43m Offsat 4.50 48 RBW 500 kHz

Date: 07.May. 2025 14:45:06

an SWT 189us VBW 20z  Moda Aute FFT an SWT 189us VBW 2Nz  Moda Auto FFT
0dgm Detetor: Positive Poak, Trace: MAX HOLD 0 DE1Etor: Positive Prak, Trace: MAX HOLD
Port1 — Po1 —
Port2 — Port2 —
20 dEm Port3 20d8m Port2
Port3.2 Bort 3
Port 32 y Port 3: 4 Rort 21 X
10 dBm ort 2 '?"X" d Port 2. 10 d8m Fort 722 For P A & 253 ]
Port 12 P [irbeed S [l Port 1-3 Portd-2 e, s, o
L2 L e SRS V*-"V")'J‘wflxrfaq"" o g a‘;wxqm,,.\w.mm:
0 cBm e 4 0dEm !
\ ! \
10 aBm i 1 -0 dBm |
A | !
20 dBm o 20 dBm | i
™ J |
s
20 aEm o aEm
™ P 4 v
e o I N WA smpilin g,
40 gEm -0 g8m
0 aEm o gEm
40 dEm 40 dem
70 dEm - dem
CF 551 GHz 001 pis Span 80.00 MHZ CF355GHz 1007 pis Span 60.00 MHz
Pot MaxFreq  MaxValie Letfroq  LefValue RightFraq  RightValus  Measurament Pot MaxFreq  MaxVale Leftfroq  LefiValue RightFrag  RightValus  Measurement
POl 5510630GHz 7.08GBM (5491213 GHZ 0.90GBM 8528041 GHz 04T GEM  9Y OBW: ST.72221TT2ZMKZ Port1 |5.548801 GHz 7.24 d 5331218GHz 1770Bm  S568781GHZ 028 Bm 99 OBWN: 37.562437562 MKZ
Porz 5511638 CHz T.720Bm (5491215 CHz 0.800Bm  B.520020 CHz 126 dBm  00% OBW; 37.602107602 Mz Port2 5452957 GHz 8.11dBm  |S31376CHz 21208m 5508041 CHz 340 GBm 00% OBW: 7.562037562 Mz
Porid 5508641GHz 7.00dBm 5491218 GHz 0.04dBm 5520020 GHz 003 dBm  00% OBW; 37.802107602 Mz Portl 5545524 GHz 6.82dBm  |S531218GHz 1.04dBm  5.508M1CHz 170dBm 00 OBW: 37.722217722 MHz
Rof Laval 30,00 dBm  Offsat 4.50 d& RBW 500 kHz Rof Leval 3000 dBm  Offsat 4.50 B REW 500 kHz
Ant 4008 SWT 188us VAW 2MHz  Mods Auio FFT A 4048 SWT 180us VBW 2MHz  Mode Auto FFT
20 dgm Detector: Positive Peak, Troce: MAX HOLD 0 g etEetor: Pasitive Peak, Troce: MAX HOLD
ol — Ponl —
Pon2 Ponz
20d8m Port3 20 dam Port3
Part 31 Pant
on 3 ort 3¢ Port 32 Port 33
Port 32 a1t Fort 3.3 o s ort
10 dem Port2:2 Y. ¥ Port2:3 10dem 0179 Port2:3
. N e L Port i3 oit 2 e " o por 1
ot P)VI‘)&‘V\/:@MQ\PM_/J ALY Wepiptirammng - e ;xp:«n-\lmmrr Pl
m ! \ m frac T
[ | 1
10 aBm : § 10 dEm {
I Y
A P on -
p - : Y |
andem | e G‘?V’[ﬁ)\ S, <20 dBim I
P jetes N i |
<0 aEm Ere gl oy -
Armislrnd T
40 aEm -4 dBm
50 dEm o d&m
40 dEm & dEm
0 dem 70 dem
CF 5.67 GHz 1001 pis Span 00.00 MHz CFa.71GHz 1001 pis Span 00.00 MHz
Port Maxfroq  MaxValio LoRFroq  LoMValue  RightFrag  Rignt¥aluo  Maasuroment Port Maxfroq  MaxValio LofFroq  LefVale  RightFrag  Rigntvalue  Msasuroment
Fort1 753 dBm o. .1 191dBm  99% OBW: 37802187602 Mz Port1 5707363 GHz 65dBm  [S691213GHz 256dBm 5720841 GHz 144dBm  UNIMZC OBW: 33761218750 Wiz, UNIL3 OBW: 3541055040 MWz
Port2 5670670GHz 417dBm  |5.651138GHz 19BdBm 5080020 GHz DS0Bm  0DY OBW: 3786211782 WHz Port2 5708381GHz 8.48dBm  [S.691298 Gz 074 dBm 5728841 GHz 183Bm  UNILZC OBW: 33701298700 Wiz, UNIL3 OBW: 3 841058040 Mz
Porta dBm s 138 dBm B 90% OBW: 37882117882 MHz Portl 5707762GHz 8.07dBm  |S.691218GHz 220dBm 5728861 GHz 221dBm  UNILZC OBW: 39781218780 Mz, UNIL3 OBW: 3861133860 MHz
Ref Leval 30.00 d8m Offsst 4.50 45 RBW 50 kz Date: 07 May.2025 14:53:00 Ref Leval 3000 68m Offsat 450 B RBW 500 kiz Date: 07.May 2025 14:54:57
At a0 SWT 189us VAW 20z  Moda Autc FFT 4 SWT 189us VBW Mz  Moda Auto FFT
40 dom DtEIOT: Pusitive Peak, Trace: MAX HOLD oy DEtEEtON: Positive Prak, Trace: MAX HOLD
Port1 — Pot1 —
Pori2 Poiz
20 dem Port 3:2 Portggh Pqrt1-1 Portd 20 dam Fort2-1 pgara-1 Port3
Pon22 Ty e
Port 12 o e in P P g e, A
1048 PR e e 10 dB W WAL
n e At WAt gy m o
f \ P
dem | F“';i’?i“ Qdem o 35:\';?
i A L G
10 dBm P Mg Py o, 10 dém |
Dot %Mvw‘xw(ﬂ.-& L end
AR
20 aBm 20 dBm
20 aEm a1 dBm
40 aEm a0 asm
40 dEm & dEm
40 dEm 60 dem
70 dem o dem
GF 5.755 GHe 1001 prs Span 60.00 MHz OF 5.795 GHr 001 pts Span 60.00 MHz
Pot MaxFreq  MaxVale LsiFreq  LofValue RightFreg.  Right¥alue  Mleasursment Port Waxfreq, MaxValue LefiFraq  LefiValus RigniFreq.  RightValue  Mlsasursment
POM1 5756193 GHz 15.90 dBm (5736058 GHz 7.510BM  S7T6338.GHz | S.030BM  99% OBW! 4D 275720250 MHZ POrt1 5785958 GHz 19.23 0Bm (5773261 GHZ 4.210Bm  S51617B.GHz | S450BM 9% OBW: 42.917062917 MHZ
Porz 5753082CHz 14.19d8m 5730135 CHz 7AB0Bm  SIT4740 GHz 467 o 9% OBW; 36 601388601 Mz Port2 5780684 GHz 10.13 d8m  |5.775819 GHz 27308m 5614500 GHz 0,61 dBm  99% OBW: 36.681318081 Mz
Portd 5750524 GH 15.92 dBm  |5733070 GHz 0.07dBm 5777537 GHz 420GBm  00% OBW; 41,556441358 Mz Portd 5786008 GHz 15.47 dBm  |5.770544 GHz 400 GBm 5618000 GHz 326 0Bm  00% OBW: 47,552647552 MHz

TEL
FAX

: +886-3-582-8001

: +886-3-582-8958
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Report No.: 2550034R

D DEKRA

802.11ax/80MHz/MCS0/5210MHz/Ch42

802.11ax/80MHz/MCS0/5290MHz/Ch58

Ref Laval 30.00 a3m Offsat 4.50 43 RBW 1 MHz
an 048 SWT 220us VBW 3hiHz Mode Auto FET
Detector; Positive Peak, Trace: WAX HOLD

Date: 07.May.2025 14:57:00

Ref Level 30.00 48m  Offsat 4.50 48 RBW 1 MHz
an s048 SWT 220us VBW 3hiHz Mode Auto FFT
Detestor; Positive Peak, Trace; MAX HOLD

Date: 07.May. 2025 14:58:34

30.dem 30d8m
Port1 — Pon1 —
Port2 — Ponz —
20 dBm Port3 20 dBm Fon3
10d2m Pon32 Fort e Portiza 10 d8m Port3.3
LEII . -,
on 1. . . Y
ot A A, P13 sy, s PoRt-3
QdBm » R ey, e Y 0dEm ‘C{V& i o S g 0t o\ nr*
<10 dem I <10 dem i
-20 dBm A ‘ -20 dBm
v iy o, L. s
20 aEm i ey, o aem | .
PPt PN R
“0aem 40 asm
0aem o0 aem
-60 dBm 60 dBm.
<70 dEm —r0dem
GFszi G 1001 pes Span 160,00 MHz CFa29GHz 001 pts ‘Span 160.00 WAz
Pot  MaxFreq  MaxVaks LeRiFreq  LeMValue RightFreq  RightVaus  Measursment Pot  Waxfreq  MaxVals LefFraq  LeiValue RighiFreq  RightValus  Measurement
POrt 5194500 GHz 4500Sm |5.171478 GHz -2.18 d3m 90 OBW, TT.202197203 Mz PO 5.286040GHz 23308m  [9251318GHz 290 0Bm 8328521 GHz|-357Bm 99 OBW: T1.202197203 MKz
Port2 5226500 GHz 4.60 dBm 5171798 GHz -3.13 d8m 00% OBW: T6,883116883 MHz Port2 5.284800 GHz .18 dBm 6201478 CHz -3.01 dBm  4.328081 CHz -2.57 dBm Q0% QBW; T7.202707203 MHz
Portd 5212080 GHz 1.20 dBm 5.1714T% GHz 243 dBm 00% OBW: TT.202707203 MHz Portd 5.287600 GHz 2.70 dBm 5251478 GHz -3.41 dBm  5.328521 GHz 2.7 dBm D0% QBW; 77042057043 MHz
Ref Level 30.00 dBm Offset 4.50 d2 RBW 1 MHz Ref Level 30.00 dBm Offset 4.50 d8 REBW 1Rz
An 40 dB SWT 220us VBW 3MHz Mode Auto FFT An 40dB SWT 220us VBW 3MMHz Mode Auto FFT
40 Detecton Positive Peak, Trace: WAX HOLD 30 dam Detector: Positive Peak, Troce: MAX HOLD
Porti — Poti —
e B
- ort - o
20 de 20 a8 FoE o
Pori 3.2 Port 1-boremt 34 Port3-3 Fori2:2 PReZE1  Porti-1 Pon 2.3
10 dsm Port2:2 b4 o Port 23 10 d8m Pogi X
. . S, Port 1-3
Por 12 wa(ﬁW fomi3 ‘}. lomapipgarnte Do i
sl T e ol s g ¥ M‘uv\vq
0cem mnllr s S ’N’%" Qdem
10 em | | 10 dem H
i
f |
<20 dBm Pk ekt =20 dBm k\a’\’
A v
s0aem SoaEm *AVW‘\":?\,W-L@A%
40dem a0 aEm
60 aem o0 asm
0 dem 50 dem
10 dBm 70 dBm
CF 5.53 GHz 1001 pis Span 160.00 MHz CF5.61 GHz 1001 pis Span 160.00 MHz
Port  MaxFreq  MaxValus LehFreq.  LeMVaue RightFreq  RightValue  Measursment Port MaxFreq.  MaxValus LehFreq.  LeftValus RightFreq  Rightvalue  Measurement
Port1 5321050 GHz 2850Bm  |349163GHz 0.63¢Bm 5500601 Gz DATdEm 987 OBW TT.047957D43 Miz Port1 S1Z7Z20GHI 950dBm  [574TAGHE S7BGBm  S5ABSY1 Gz /331 dHm 9% OBW: T7.047957043 MHz

Port2 5528200 GHz 7.54 dBm
Portd 5533680 GHz 7.30 cBm

5.491473 GHz 0.95 dBm
5.491638 GHz 1.17 dBm

5568841 GHz 154 dBm.
5568681 GHz 119 dBm.

0D% OBW. 77362637363 MHz
OU%, OBW. T7.042057043 MHz

Port2 5507210 GHz .64 dBm
Portd |5.500450 GHz 10.25 dBm

5571318 GHz 2,40 dBm
5571318 GHz 5.05 dBm

5648521 GHz 385 dBm
5648521 GHz 4.14 dBm

0%, OBW: 77202707203 MHz
99 OBW: 77202707203 MHz

802.11ax/80MHz/MCS0/5690MHz/Ch138

802.11ax/80MHz/MCS0/5775MHz/Ch155

Ref Leval 30.00 d8m Offeat 4.50 d3 RBW 1 MHz
At 0dm SWT 220us VBW 3MHz
Detector; Positive Peak, Trace: WAX HOLD

Mods Auto FET

Date: 07.May. 2025 15:03:42

Ref Leval 30.00 d8m Offsat 450 d3 RBW 1 MHz
SWT 220us VBW 3Nz
Detector; Positive Peak, Trace; MAX HOLD

WMods Auto FET

Date: 07.May. 2025 15:15:44

30 dm 0 dom
Port1 — Portt —
B = =
20 dBm o ort 20 dBm P ort
Port32 FapRAT pora Port3-3 Port 32 afﬂ?'1 Port1.3
Pz B Fon22 roefly” Fani2a
10 dBm B B0 or 10 d8m Pog12 A Pop 13
% QW.\PW,W,' i S SRR \_m%a&,_.vw&
orem f 0 viem \
10 dem I 10 dBm ‘ {
nor
204Bm "\ﬂuww sy 20 dBm w\] an
o oy o 7 H A
e ey Lt Al LN
a0 aBm <nBm
snaem <nasm
0 abm sndem
-60 dBm 60 dBm
10 dBm <70 dBm
T To01 pts Span 16000 ML GraTson Tou pis Span 16000 M
Port  Max Freq. Max Value  Lek Freq. LeftValue RightFreq.  RightValue  Measurement Port  Max Freq. Max Value  Left Freq. LeftvValue RightFreq.  RightValue  Measurement
For: bumbCr iizumm [a0Gre szom 7ot GMElosidmm UN-ZGOSNISSIGINN00NMNE UNES OB 3netstuos iz POM1 571Z0GHZ 10.90 08M (5430798 Ghz 4390BM 6513571 GHz 442 5M 9% GBW: 16.1Z5167Z3 Mz

Port2 5685640 GHz 11,60 dBm
Port3 |5,700300 GHz 11,72 dBm

5641478 GHz 5.41 dBm
5651478 GHz 4.34 dBm

5728521 GHz .62 dBm
5728521 GHz 5.21 dBm

20 WKz, UNII-3 OBW: 3.521478520 MHz
il Sa. 73 s2147Riz0 Iz, UNI3 OBW: 3.521478520 MHz

Port2 573160 GHz 12.61 dam
Portd 5772600 GHz 10.33 dBm

5730638 GHz 3.99 uBm
5736478 GHz 5.43 dBm

1 dsm
5813081 GHz 5,62 dBm

994, OBW: T7,042057043 MHz
00%, OBW: T7,202707203 MHz
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Report No.: 2550034R

D DEKRA

802.11ax/160MHz/MCS0/5250MHz/Ch50

802.11ax/160MHz/MCS0/5570MHz/Ch114

Ref Laval 30.00 33m Offsat 4.50 43 RBW 2 MHz Date: 07.May.2025 15:47:20
an 048 SWT 334us VBW 10MHz Moda Auta FFT

Detector; Positive Peak, Trace: WAX HOLD

Ref Level 30.00 48m Offsat 4.50 48 RBW 2 MHz Date: 07.May.2025 15:20:15
an s048 SWT 334U VBW 10MHz Madas Auta FFT

Detestor; Positive Peak, Trace; MAX HOLD

Por1 [5.257670 GHz 3.37 aBm
Pon2 5244200 CHz 410d8m  |5.172637 CHz 4.01 d8m
Portd 5.204710GHz 422dBm  |5.172637 GHz 3,63 dBm

w.
OB 77.362637360 Mz, UNIL-2A QBW: 76,001908000 MK,
OB 77362637300 Mz, UNII-2A QBW: 72,001008000 MK,

NI
VR

30dm 30d8m
Port1 — o1 —
Port2 — Fonz —
20 dEm Port3 20d8m Port2
. [ S — roran 10dam Port32 P BT s 2.4 Ponaa
Fort22 AN 4 Port22 Z st e ”‘\“ Bort 73
Port 1 n A hod 2 o P A oY PR N nBort 173
0dBm Port J»Du.w,mf.;,-;,uzx‘ﬁ'}ﬂﬂ"-\ o ‘\%@m‘fm\fﬁ;% 3 Qdem (wi".f e W Bndo u’h,y,\w
i
04t ] ‘ . ! !
i i |
20 dBm | 20 dBm !
o { 4y
s T of el
30 g6 . . o . 20 a6 ; i g gl
™ 0 oy A AP M AR ] R Aegogpcisfo oo
<0aem 40 azm
s0dem 0 daem
-s0dem 60 dem
20dem 70 dem
GF 525 Ghe Tou1 pis Span 520.00 Mz GF 557 GHz 7001 pts Span 520,00 WAz
Pot Maxfroq  MaxVale Lefifre  LefiVaue Rightfreq  RightValus Messuremont Pot Waxfreq  MaxVale LeRfre  LofiValus Rightfraq  RightVals Wessurement
5171993 Ghiz 292 dam o 78.001998000 M2 UNI-2A OBYI: 77.652517650 Wi Port1 5.579270 Gz .06 dam S047I62GHZ 256 GBM 99 OBW: 154.405584406 MHZ

5.492957 GHz 275 a8m
d

8.647682 GHz -1.07 dBm
5847042 GHz 253 dBm

o0, OBW: 15,3646 25305 MHz
00%, OBW: 154085014080 MHz

Port2 56.503660 GHz 5.00 d8m

Portl 5,564570 GHz 6.55dBm  |5.402057 GHz
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